PEUGEOT SPORT STORE

Login

C34 Rear axle

Categories

C34 Rear axle
208T16-C340.WEB.01

The full chapter isn't available, however you can buy retail parts

Our lead time from our suppliers on gearbox and differential parts are

currently from 4 to 5 days before shipment towards our customers.

 

In order not to delay the rest of your order we advise you to place a

special order for parts of chapters C23… and C34...

 

The assembled rear axle is equipped with ramps 45/85. Other settings

parts are available in detail in the corresponding chapter

Retail

Sel. Landm. Ref. Nomination * Qty Unit price -tx Qty sel.
1 1C3423872G Rear axle assembled x1
- +
2 PS82153A10 Screw M12x125 x6
- +
3 1C3423808A Wired rear differential fan x1
- +
4 1C2340626A Gearbox oil Total H50168B (2L) x1
- +
-- 5 1C3426667B Rear differential radiator x1
- +
6 1C3427485A Rear differential radiator pipe x1
- +
7 1C3427486A Radiator rear differential pipe x1
- +
8 1C3426771A Radiator duct x1
- +
9 1C3426772A Fan mount x1
- +
10 1C3426773A Radiator mount x1
- +
11 1C3426774A Radiator duct mount x1
- +
12 PS86043A10 Washer Ø4x16x1 x1
- +
13 PS78573A10 Slide latch x3
- +
14 PS82630A10 Screw M4x16 x3
- +
15 PS74015A10 Collar nut M4 x3
- +
16 PS78574A10 Bush x3
- +
17 PS82119A10 Socket Screw CHC M6-12 x4
- +
18 PS74001A10 Nut M6 x4
- +
19 PS74677A10 Captive nut M5 x2
- +
20 PS82083A10 Chc screw m5 lg 8 x2
- +
21 PS82020A10 Screw M5x80 L25 x4
- +
22 PS74009A01 Simloc nut M5 x6
- +
23 PS78571A10 catch plate x2
- +
24 RC5617299 Adjustable latches x2
- +

Tick or untick all
* : Place your mouse over the nomination for more detail

HT